NOTES CONTINUED:
5. Refer to LIGO-E0900216 for detailed assembly instructions.

6. Weight of finished assembly: 81 Ibs

Captive screws for interface
to HAM ISl Stage 1 Assembly. @

?X

Connect Stabilizer Flexure e

to GS-13 Pod. @
2X

Note this hole not used.
(Horizontal GS-13 only)
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e Connector Adapter Plate

@ to GS-13 Pod.
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Connect Cable Restraint to
Adapter Plate (after cable installation).

2X
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REV. DATE DCN # DRAWING TREE #
vli/C 04 FEB 2008 N/A N/A
v2 18 FEB 2010 E1000001 T0900305
Groove on Pod Flange must be aligned
with cable channel in Adapter Plate.
DETAIL A
SCALE1:1
HORIZONTAL Configuration
13 UCC_WFV-31 Vented Washer, 5/16" 5/16" (.33"x.56") 18-8 SSTL
12 UCC_WFV-25 Vented Washer, 1/4" 1/4" (.26"x.47") 18-8 SSTL 13
11 MCMASTER_92320A660 Spacer 1/4" (.25"x.50"x.125") 18-8 SS
10 MCMASTER_20047A029 Hex Locknut, 1/4"-20 1/4"-20 18-8 SS 1
9 MCMASTER_92210A192 FHSCS, #8-32x.375" #8-32x.375" 18-8 SS 2
8 UCC_C-3124-A SHCS, Ag-Plated, Vented, 5/16"-24x1.5" 5/16"-24x1.5", Ag-Plated 18-8 SS 6
7 UCC_C-2028-NA SHCS, Ag-Plated, 1/4"-20x1.75" 1/4"-20x1.75", Ag-Plated 18-8 SS 1
6 UCC_C-2016-NA SHCS, Ag-Plated, 1/4"-20x1.0" 1/4"-20x1.0", Ag-Plated 18-8 SS 2
5 DO071136 SHCS, Custom Captive 1/4"-20x1.75" (1.125" CLEAR) 18-8 SS 9
4 D071183 GS-13 Cable Restraint - 6061-T6 Al 1
3 DO071180 GS-13 Adapter Plate - 6061-T6 Al 1
2 D071471 Asm, Stabilizer, GS-13 Final Assy See BOM 1
1 D047810 Asm, GS-13 Seismometer Pod HORIZONTAL HAM See BOM 1
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Connect Stabilizer Flexure

to GS-13 Pod. @
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Note this hole not used.
(Vertical GS-13 only)

Captive screws for interface

@ to HAM ISl Stage 1 Assembly.

?X

Connector Adapter Plate
to GS-13 Pod.

6X

DETAIL B
SCALE 1 :1

Groove on Pod Flange must be aligned
with cable channel in Adapter Plate.

VERTICAL Configuration
1 UCC_WFV-31 Vented Washer, 5/16" 5/16" (.33'%.56") 18-8 SSTL 6
10 UCC_WFV-25 Vented Washer, 1/4" 1/4" (26"%.47") 18-8 SSTL 13
9 | MCMASTER_92320A660 Spacer 1/4" (.25'%.50".125) 18-8 SS 3
8 | MCMASTER 90047A029 Hex Locknut, 1/4"-20 1/4"-20 18-8 SS ]
7 UCC_C-3124-A SHCS, Ag-Plated, Vented, 5/16"-24x1.5" | 5/16"-24x1.5", Ag-Plated 18-8 S 6
6 UCC_C-2028-NA SHCS, Ag-Plated, 1/4"-20x1.75" 1/4'-20x1.75", Ag-Plated 18-8 SS ]
5 UCC_C-2016-NA SHCS, Ag-Plated, 1/4"-20x1.0" 1/4"-20x1.0", Ag-Plated 18-8 SS 2
4 DO71136 SHCS, Custom Captive 1/4"20x1.75" (1.125" CLEAR) | 18-8'SS 9
3 DO71180 GS-13 Adapter Plate ] 6061-T6 Al ]
2 D071471 Asm, Stabilizer, GS-13 Final Assy See BOM 1
1 D047810 Asm, GS-13 Seismometer Pod VERTICAL HAM See BOM 1
o PART NUMBER DESCRIPTION SIZE / TYPE MATERIAL |Vertical/
PARTS LIST
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